
KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   1 
 

KARNATAKA RURAL DRINKING WATER & SANITATION DEPARTMENT 
 

WWW.RDPR.NIC.IN 
 

 

KARNATAKA STATE RURAL 

SANITATION STRATEGY 
 

ANNEXURE-2 

 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   2 
 

 
 

Table of Contents 
LIST OF ABBREVIATIONS ................................................................................................................................ 4 

I. INTRODUCTION .............................................................................................................................................. 6 
II. ADMINISTRATIVE STRUCTURE ....................................................................................................................... 7 
[...]
table levels, 
availability of 
space and 
funds. 

4.  Geo-climatic conditions  
a)  Coastal 

region 
 Udupi 

Dakshina 
Kannada 

Uttara 
Kannada 

  For selection of 
treatment 
technology, 
rainfall and 
humidity to be 
considered 

 Given that 
mostly water 
tables are high 
avoid soak pits 
and drenching 
solutions 

b)  Central plains Tumkur 
Chikkaballapur 

Chamrajnagar 
Hassan 

Gadag 
Bagalkot 

Bijapur 
Koppal 

 Depending on 
space and 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   58 
 

Ramanagara 
Davanagere 
Mandya 
Kolar 
Bangalore 
Rural 
Bangalore 
Urban 

Mysuru Haveri 
Belgaum 
Dharwad 

Bidar funds 
availability 
choose the 
most suitable 
treatment 
technology 

c)  Hilly terrain-
rainfed  

Shimoga 
(1500-
2500mm) 

Kodagu 
(>2500mm) 
Chikkamagalur 
(1500-2500mm) 

   Avoid systems 
requiring 
conveyance/ 
transportation 
over long 
distances 
(mostly 
decentralized 
solutions) 

d)  Hilly terrain-
dry 

Chitradurga 
(<600mm) 
 

  Bellary 
(600-900 
mm) 

e)  Arid regions    Yadgir 
Raichur 
Gulbarga 

 Soak pits and 
drenching 
solutions could 
be considered 
depending on 
availability of 
space 

 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   59 
 

ANNEXURE X | WORKABLE MODEL FOR LIQUID WASTE MANAGEMENT 
 
Layout of the workable model for liquid waste management in rural areas of Karnataka 
 
The workable model shall be used to arrive at the appropriate technological models and approximate 
costs. The sheet shall be available online at the website of RDPR, http://rdpr.kar.nic.in 
 
1. Sheet providing guidance to the model- Provides description of the model and instructions 

for use 

1 Introduction to the model 
This excel based workable model has been prepared with an intent to help local 
administration including PDOs, EOs, DCs etc. at the Gram Panchayat, Taluk or District 
level in planning implementation of liquid waste management project. The excel sheet is 
an input based model wherein the user would be required to feed in basic information of 
the current wastewater management practices, including population details, numbers and 
types of assets available, geo-climatic and ground water related details etc. 

2 Key components of the model 

The model includes the following key components- 

a 

Basic information about the Village/GP/Taluk/District for which RLWM plan is being 
prepared including details of the population, number of households, types of containment 
systems etc. 

b 
Information necessary for making decision on the approach to RLWM planning including 
ground water table details and desired approach to RLWM 

3 Instructions for using the model 

a Fill in the cells highlighted in Yellow with the required input data 

b The cells coloured green are mandatory to display only the suitable solutions. 

c The suggested solution will appear in grey cells 

d 
Explanation/guidance for feeding the input data provided on the right of the respective 
cells in '{ }' parenthesis 

4 Understanding of the decision-making process- 
The decision for the most suitable solution would be taken at three levels as indicated in 
the diagram: 

5 Assumptions 

a 

Considering the population of villages as per Census 2011 and the minimum collection 
capacities the treatment capacity for nature-based technologies at a village level for 
Faecal Sludge Management is considered to be 3KLD-6KLD, the prices are provided as a 
range for this capacity range 

b 
The primary end use is assumed to be discharge on land; therefore, disinfection and 
tertiary treatment is specified as optional systems. 

c 
Twin pits/Single Pits are ruled out in cases where groundwater is less than 10m below 
ground level 

d Nature based Treatment Plant  
 
 
 
 
 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   60 
 

 
 
2. Input sheet- provides template for capturing basic inputs required for planned LWM at 

village/GP level 
 
 
INPUT 
 Workable model for planning RLWM for    {Enter name of GP/Taluk/District 
1 Basic information-   
1.1 Demographic details     
a Name of Village/GP     
b Taluk     
c District     
d Total population as on date 10000 {If current population is not 

available, provide the projected 
population for next 15 years based 
on growth in past decade} 

e Total number of households   {As per the recent surveys or data 
available along with the source of 
information} 

1.2 Details about Sanitation coverage     
a Percentage of coverage of toilets   {Percentage of 

households/commercial 
properties/institutions having 
toilets out of the total population} 

b Percentage of toilets connected to-     
 Septic tanks   {As a percentage of total number 

of properties if available or 
households} 

 Single soak pits    
 Twin-pits    
 Piped sewer network    
c Does the village/GP have desludging 

vehicles 
  {Please mention Yes or No} 

d How many vehicles are available in the 
village/GP 

  {Please mention the number of 
vehicles} 

e What is the total capacity of the vehicles   {Please calculate total capacity by 
Multiplying number of vehicles with 
same capacity and summing up all 
the capacities. For example- if 
there are 2 vehicles of 3000 litres 
and 1 vehicle of 5000 litres, the 
answer will be - (2x3000) 
+(1x5000) =11,000 litres or 11 
KLD} 

f Is there a sewage treatment plant available 
in the village/GP or at a distance of upto 15 
kms from the centre of the village/GP 

  {Please mention Yes or No} 

g Is there a solid waste treatment plant 
available in the village/GP or at a distance of 
upto 15 kms from the centre of the 
village/GP 

  {Please mention Yes or No} 

 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   61 
 

2 Details of geo-climatic conditions 
 

  

 Groundwater Table (in mbgl) <10 {Please select the value based on 
available information from reliable 
sources} 

 Population 10000   
 Geo climatic Parameters/Taluk   {Please select the applicable 

category. Refer to the 
classification table provided in 
guidance sheet} 

 
 
 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   62 
 

3. Output sheet- contains the main output in terms of suggested solutions and block cost 
estimates against each 

 

1
Construct new Twin Pit/ 
Upgrade single Pits

Longer Retention in Septic Tank /Improved 
Septic Tank(upgrade)

Effluent into Soakaway Pit/Trenching Thermal Treatment Pyrolysis

2 Septic Tank/Soak Pit

Nature-based Treatment Nature-based Treatment
Solid and liquid sepration

 and treatment

3 Biogas Digestor

CapEx (in INR) OpEx
WSP/

Settler+CW
700-940/KLD
3.25-7.6Lakhs

Rs. 0.3-0.8 
Lakhs/KLD

Covered Drains Trenching
480-500/KLD

Soakaway Pit 300-500/KLD

SoakawayPit/Kitchen Garden 300-500/KLD

OUTPUT

Household-Level Village-Level Gram Panchayat-Level

B
la

c
k
w

a
te

r
 M

a
n
a
g
e
m

e
n
t

Direct Application on agricultural fields

OR

Safe conveyance to Pit, dried for 1-2 months
Direct Application on agricultural fields

Trenching-Deep row entrenchment/shallow trenching

G
r
e
y
w

a
t
e
r
 M

a
n

a
g
e
m

e
n

t

Village level FSM only suggested in case of
sewered systems in place, as conveying to a GP 
level Treatment system is not economically 
feasible.Biogas digestor not advisable

to connect to household level 
toilets

The output of the biogas digestor is not safe to be handled with bare hands, thus requiring 
further treatment 
The HH-level intervention for existing biogas digestors would be:
A. stop the inflow of shit, and instead let it into containment unit
B. Use adequate gear to handle, and use a pit to soak the slurry out of the digestor outlet.

>100KLD: 
Centrifuge/Belt Press/Filter Press & Co-

composting

1 Sewers/simplified sewers
<100KLD: 

UDB & Co composting

DEWATS
Settler+ABR+AF+CW

Co composting

Legend
ABR-Anaerobic Baffled Reactor

AF- Anaerobic Filter
ASP: Activated Sludge Process

CapEx: Capital Expenses
CF: Carbon Filter

CW: Contructed Wetland
FSM: Faecal Sludge Management

OpEx: Operational Expenses
MBR: Membrane Bio Reactor

MBBR: Moving Bed Biofilm Reactor
PDB:Planted Drying Bed

SF: Sand Filter 
UDB: Unplanted Drying Bed

WSP: Waste Stabilisation Pond

Co
m

b
in

ed
 F

lo
w

Low-cost STP
MBBR

(Min inflow of 10KLD reqd)

6.59Lakhs (3KLD)-13.68 Lakhs (6KLD)

 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

 

 
4. References to OP- Provides further information not covered in the output sheet highlighting comparison between different technology 

solutions 
 

Cost (in INR)

PDB/Centrifugation+Presses
WSP/(ISABRAF+CW)
Co composting

26.7Lakhs-54Lakhs

Settling Thickening Tank/Stabilisation Tank

+13.7(3KLD)-27(6KLD)(without 
AF)
'+12.85(3KLD)-25.4(6KLD) 

Imhoff Tank+Stabilisation Tank
Stabilisation Tank: 13.7-27 
Lakhs(without AF)
12.85-25.4 Lakhs (w/WSP)

Geobags
(ISAF+CW)/WSP

Trenching/Co composting

'+13.7(3KLD)-27(6KLD)(without 
AF)
'+12.85(3KLD)-25.4(6KLD) (without 
WSP)

Comparison of Technologies/Decision making guidance

WSP/(ISABRAF+CW)
UDB+Co composting

N
a

tu
re

 B
a

se
d

 T
re

a
tm

en
t

T
re

n
ch

in
g

/ 
S

o
a

k
a

w
a

y
 P

it

Trenching:480/KLD [lxbxd:4mx0.5mx0.8m; 
variable length and width as per inflow]

Soakaway Pit: 300-400/KLD [diaxdepth:1mx1.3; 
0.3 free board]

Assumptions/dimensionsCombinations of Technologies

PDB vs Centrifugation
PDB: Higher Land, Lower O&M, low/no electricity, Low/no 
chemicals, Skilled labour not required, High CapEx but lower 
OpEx
Centrifuge: Compatible with existing STPs for augmentation 
and enabling the option of co-treatment, unlike PDB
Centrifuge independent of climatic conditions, esp. rain

Settling Thickening Tank vs Imhoff Tank
STT has higher CapEx & OpEx, treatment 
efficiency, higher land reqd., trained 
operator reqd., requires pump

Screw Press/Belt Press/geobags
CapEx: SP BP<Geobags
OpEx: 
BP and SP require electricity, while Geobags have to be 
replaced after each use,
Geobags have higher land reqt than other two; Treatment 
efficiency Geobags<BP<SP
BP and SP are more compatible to existing STPs than Geobags

Stabilisation Tank/Biogas+UDB
CapEx: ST>Biogas+UDB
OpEx: 
ST have higher land requirement; BP and SP require electricity while Geobags 
don't
Biogas is practical to an inflow of undigested sludge only, compared to ST

WSP v/s AF
WSP has higher land requirements
Provides higher degree of pathogen and nutrient 
reduction compared to AF
AF requires primary or pre treatment to minimise 
risk of clogging of filter media, whereas WSP is 
resistant to organic and hydraulic shocks;
higher O&M requirements compared to WSP

ASP/MBBR/MBR
Treatment efficiency MBR > MBBR > ASP
Land Requirements ASP (very high) > MBBR 
> MBR
Energy consumption of ASP and MBR is 
higher than MBBR
Cost of MBR is greater than MBBR
Sludge generation :ASP>MBBR>MBR
ASP demands the sludge treatment modules 
for the effluent to be of higher capacity 

WSP/ AF/ABR
Compared to ABR and AF, WSP has higher land requirement; provides higher 
degree of pathogen and nutrient reduction compared to ABR and AF
AF requires primary or pre treatment to minimise risk of clogging of filter 
media, whereas WSP and ABR is resistant to organic and hydraulic shocks.
AF has higher O&M requirements compared to WSP

CW/Sand filter/Carbon filter
Operational Cost: SF/CF>CW
CapEx of CW>SF/CF
Treatment efficiency CW>SF/CF
CW has a higher threshold to be able to tolerate TSS 
and nutrient removal of the influent compared to 
SF/CF
Land Requirements CW (very high) >SF/CF
Energy consumption SF/CF>CW

 
 
 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   64 
 

ANNEXURE XI | FORMAT OF MODEL DETAILED PROJECT REPORT 
 
1. Introduction  

 
1.1 Details of villages covered 

Particulars Details 
Name of the Gram Panchayat  
Name of Taluk Panchayat  
Name of the District   
No. of villages covered in the GP  
Village wise population  Name of the 

village  
Current 
Population 

Projected 
population 
in 10 
years22 

    
    
    
 Total 

population  
  

Name of the closest urban local 
bodies (ULBs) 

 

 
1.2 Basic amenities and infrastructure available in the GP: 

 
Particulars Details 
Availability of electricity  
Water supply  
Drainage system  
Road length (in kms)  

 
1.3 Existing solid waste management system 

Collection and segregation 
Particulars  Please tick 

(√) if 
applicable 

Percentage of 
coverage/ 
number/ 
frequency 

Any other 
details 

Segregation at source, if yes, categories of 
segregation (% of generators segregating 
waste) 

   

Door to door collection (% of coverage)    
Number of persons employed (including 
sweepers, driver, helpers etc.)23 

   

Frequency of collection of dry waste     
Frequency of collection of wet waste    
Frequency of collection of sanitary waste and 
domestic hazardous waste 

   

 

                                                           
22 Please use the formula set out in Annexure II containing the normative standards 
23 If there are any other persons who are not GP employees and are involved in waste management activities, please provide 
details in the column “Any Other Details”. 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   65 
 

 

 
Transportation 
Type of vehicle Please tick 

(√) if 
applicable 

Number  Owned or 
leased 

Pedal tricycle    
Push carts    
Auto tipper    
Tractor    
Truck    
Others, if any    
Existing processing/recycling/disposal facilities 
Waste stream Type of 

facility 
Capacity (in 
terms of 
kg/tons per 
day) 

Any other 
details 

Biodegradable waste (wet waste)    
Recyclable waste (dry waste like plastic, glass 
etc.) 

   

Non-recyclable non-biodegradable waste (like 
multilayered packaging, low grade plastics 
etc.) 

   

Mixed waste, sanitary waste and inert waste    
 

2. Proposed solid waste management system 
2.1 Data on waste generation 
 

S.No. Particulars Number  Daily Wet 
waste 
generation  
(in Kg)  

Daily Dry 
waste 
generation  
(in Kg)  

Daily generation of 
Domestic hazardous 
(including sanitary 
waste) 
(in Kg) 

1.  Households24     
2.  Canteen, lodges, hotel, 

restaurants and similar 
establishments. 

    

3.  Schools, colleges and 
other educational 
institutions 

    

4.  Commercial shops     
5.  Markets     
6.  Anganwadis     
7.  Marriage halls     
8.  Temples, churches, 

mosques and other places 
of worship 

    

9.  Chicken, mutton, fish and 
other meat shops 

    

10.  Tourist attractions     

                                                           
24 Please consider the standard family as consisting of 5 members. 



KARNATAKA STATE RURAL SANITATION STRATEGY 
 

   66 
 

11.  Government /private 
offices 

    

12.  Any other category of 
waste generator 

    

 Total     
 
2.2 Material and Equipment 

 
S.no. Particulars Quantity Total cost (in 

INR) 
A.  Waste bins   
1.  Number of dustbins having a capacity of 5 L required 

(Number of households or waste generators x 2) @80 
per unit 

  

2.  Number of HDPE bags admeasuring 2 feet x 1.5 feet 
required (Number of households or waste generators x 
1) @30 per unit 

  

3.  Number of bins having a capacity of 20 L required at 
commercial units (number of commercial units x 2) 
@400 per unit 

  

B.  Personal protective equipment for sanitation  workers 
1.  Gloves @38 per unit   
2.  Mask @Rs. 15 per unit   
3.  Apron @Rs. 350 per unit   
4.  Shoes @ Rs. 500 per unit   
5.  Detergent soap and other cleaning agents   
C.  Other equipment and tools 
1.  Bags for sorted dry waste   
2.  Bailing machine, if required   
3.  Incinerators for sanitary waste   
4.  Thread   
5.  Bins for collection   
6.  Any other equipment or tool   
 TOTAL  

 
2.3 Transportation25:   
Distance between solid waste unit to villages (Km):  
 
Type of 
vehicle 

Population 
density (per 
sq. Km) 

Transportation 
type 

Carrying 
Capacity 

Price 
per unit 

No. of 
vehicle(s) 
to be 
procured 

Total 
price 

Pushcarts Dense (>400 
persons) 

Primary 250 L /125 Kg 15,000   

Pedal 
Tricycle 

Moderately 
dense (< 400 
persons) 

Primary 500 L/ 250 Kg 35,000   